
The Offi cial Magazine of the Central States Water Environment Association, Inc.

Fall 2010www.cswea.org • Wisconsin • Illinois • Minnesota

Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

38
09

 S
he

na
nd

oa
h 

Dr
. C

ry
sta

l L
ak

e, 
IL

 6
00

12
AD

DR
ES

S 
SE

RV
IC

E 
RE

QU
ES

TE
D

2010
Buyers’

Guide
PLANT PROFILE

Albert Lea

http://www.cswea.org


When we broke ground on these tanks in Syracuse, it was sunny. . .

But then, New York weather changes day to day 

Building Lifetimes of Value Today

Good thing weather doesn’t slow DYK construction crews down. So, whenever you are ready 
to break ground, your tank will be built on time to the quality standards DYK is known for.
[...]
without saying that employee mentoring programs and continued 
career development strategies improve workplace capabilities 
and overall performance. In a perfect world, just like with 
a successful baseball team, you would use your own 
farm system to restock your starting lineup. 

This starts with drafting quality coachable 
employees and systematically providing the 

skills needed for success and career advancement. 
But, like in baseball, free agency becomes an 

important consideration and retaining good team 
members can become a challenge. Placing important 

team members in roles that are commensurate with their skill 
set and systematically challenging employees to take initiative in 

their own career development should be encouraged and fostered 
by management. It has been documented that employees who clearly 

understand their position in the organization, and the process by which they 
ultimately will be promoted, will be retained. It is management’s responsibility to 

ensure that employees know where they fi t in and if they are indeed on the right career 
track to meet their goals. It is here where the employee review process becomes an 
opportune venue to begin this important dialogue. Employer and employee can build a 
roadmap through performance benchmarks that address employee retention and enable 
the organization to build from within. Certainly, there are instances where picking up a 
free agent is in the best interest of the organization, but the costs of external recruiting 

Whether it is handing your family business down to the next 

generation or turning your section committee over to the next 

logical chair, well thought out succession planning is an invaluable 

part of good organizational strategy.

B
y
 M

a
rk

 E
d

d
in

g
to

n

Fall 2010 | CSWEA 23Click HERE to return to Table of Contents



coupled with the loss of institutional 
knowledge and professional relationships 
are often a high cost to pay. More often 
than not, organizations cannot easily hire 
their way out of a messy transition.

Regardless of whether or not your 
organization has a bona fi de succession 
plan, retention of institutional knowledge is 
equally important. All organizations seem 
to have that one person who knows where 
everything is supposed to be, whether it 
is a sewer foreman that doesn’t need an 
atlas to know where the utility confl icts are 
or an administrative assistant that under-
stands that comprehensive databases and 

archives save time for everyone. It should 
be every organization’s goal to enable all 
their employees to have access to as much 
information as possible. Providing this can 
raise the level of service and also empower 
the employee. Technology has become 
an effective tool in achieving this goal. 
Yesterday’s spreadsheets have become 
today’s Geographic Information Systems 
(GIS). GIS has become an essential part of 
governmental planning, data storage, and 
streamlined service. Investment in user-
friendly GIS software and the proper train-
ing of technicians can save long-term costs 
while systematically elevating the level of 

service and memorializing data. In short, it is 
an excellent method of integrating an orga-
nization’s data management system with an 
electronic record keeping system. Again, it is 
management’s responsibility to provide the 
necessary tools and policies to encourage 
the transfer of institutional knowledge both 
through technology and an understanding 
that an employee is not training their own 
replacement only to become expendable. 
Employees are willing to work longer, and 
organizations with foresight are beginning to 
offer their recent retirees part-time consulting 
positions to aid their younger replacements. 
There is no panacea for comprehensive 
retention of institutional knowledge, however, 
a combination of technology and transition 
planning develop a path toward success. 

It is diffi cult enough to manage a suc-
cessful organization when times are good 
and all positions are fi lled with competent, 
assertive administrative and operational staff. 
When change occurs, whether it is through 
retirement or unexpected circumstances, stop 
gap measures can ultimately result in an 
organization’s downfall. Just as one plans for 
their own eventual retirement, organizational 
management must plan for the retirement 
and transition of duties for each key member 
of their organization. This can be as simple 
as cross-training employees to ensure redun-
dancy in knowledge of important tasks and 
policies. Certainly, as a public agency, one 
can always use peers as a reference. There 
are many excellent public organizations 
that have experienced transition and loss of 
knowledge. Many have learned to systemati-
cally address both issues. The Government 
Accountability Organization (GAO) has been 
at the forefront of identifying the importance 
of the collecting, maintaining, and sharing of 
information and has published many articles 
on the matter. 

In simpler terms, every organization needs 
to perform a self audit or “fi re drill” to under-
stand what measures they will take if tragedy 
or unexpected retirement occurs within their 
organization. Will we have to hire a consul-
tant to come in and cut payroll? Does anyone 
know the password for the main server? We 
all have emergency response plans for our 
physical infrastructure, but do we have a per-
sonnel related emergency response plan? It 
is part of our fi duciary duty to our customers 
and our staff to ensure that we do. 

Mark Eddington, PE is a licensed engineer 
in Illinois and Wisconsin and is the District 
Manager of the DeKalb Sanitary District.

No More Wet Valve Pits!

Optional By-Pass Piping

Controls and Valves 
Protected and Dry

■ Controls In Enclosure

■ Concrete and Fiberglass-Base

■ Textured Enclosure

■ Encapsulated Insulation

■ Pumps from Major Manufacturers

■ Transducer, Floats or Bubbler

■ Available in 4 in. and 6 in. piping

■ Sentry Controller

■ Immediate Delivery

 Box 550, 1602 Rezin Road, 
Tomah, Wisconsin 54660
Phone: 608-372-5911 
Fax: 608-372-5016
Visit us at: www.usemco.com

Submersible Pump,
Valve & Control Stations

PumpMate’s 

one piece 

above ground 

design means 

Easy Installation 

and Maintenance.

Eliminate
Valve 
Pits

Please contact USEMCO 

for you local representative: 

608-372-5911

CSWEA | Fall 201024 Click HERE to return to Table of Contents

http://www.usemco.com


http://www.jandsvalve.com
mailto:sales@jandsvalve.com


With excitement and anticipation, 
CSWEA Operations Challenge teams 
members listened intently to the prepa-
rations and training for their upcoming 
competition at the 2010 WEFTEC in 
New Orleans.

Training for the competition was 
staged at the Madison Metro Sanitary 

District Nine Springs Wastewater Treat-
ment Plant and consisted of fi ve events 
including collections systems, process 
control, maintenance, safety, and with the 
assistance of Monty Baker, laboratory.   

The selection of team members began 
back in May 2010 at the conclusion of 
the Central States Annual Meeting.

Operations Challenge ’10
By Charles Lo Rocco

The winners of the Operations and 
Collection System Awards were given the 
opportunity to participate in this year’s 
WEFTEC Operations Challenge 2010.  

The 2009 CSWEA Operations Chal-
lenge team members were also invited 
back to participate if needed. From this 
pool, two teams were assembled. 

The 2010 CSWEA 
Operations Challenge Teams: 
PUMPERS: 
Coach Rick Ashling, Albert Lea, MN; 
Captain Rob Barnard, Moline, IL; Greg 
Guerrero, Duluth, MN; Matt Schmidt, 
Green Bay, WI; and Darsey Thoen, 
Moorhead, MN.

SHOVELERS: 
Coach Jim Miller, Buffalo, MN; Captain 
Jim Huchel, Crystal Lake, IL; Todd 
Carlson, Duluth, MN; Bryan Thomson, 
Green Bay, WI; and Ken Bloom, 
Marathon, WI. 

The team members anticipate another 
exciting and challenging competition 
and would like to thank Central States 
Water Environment Association and all of 
the sponsors and support people whom 
helped make this opportunity possible. 

 

CSWEA | Fall 201026 Click HERE to return to Table of Contents

http://www.mulcahyshaw.com
mailto:info@mulcahyshaw.com


At AMERICAN Flow Control, the proven 

reliability of our valves and hydrants is backed 

by something you can always count on _ a

company that believes in doing things the right 

way. That means being there before, during y

and after the sale with answers and advice, 

just like we’ve done for each and every one of 

our clients for more than 100 years. Because c

the right way is the r AMERICAN way.

D U C T I L E  I R O N  P I P E

F L O W  C O N T R O L

I N T E R N A T I O N A L

S P I R A L W E L D  P I P E

S T E E L  P I P E  

>

>

>

>

>

>

>

>

>

A C I P C O . C O M

AFC-1010-78650.indd   1 6/9/10   10:22 AM
Fall 2010 | CSWEA 27Click HERE to return to Table of Contents

http://www.rainforrent.com
http://www.powerprime.com
http://www.acipco.com


Rick Ashling and the operating staff 
of the Albert Lea MN WWTP received 
CSWEA’s Operations Award for 
Minnesota at the 83rd Annual Meeting. 

The Albert Lea wastewater treatment 
system is an advanced biological tertiary 
wastewater treatment facility. 

Build in 1983, the facility is a 
modern, well-maintained wastewater 
treatment plant. The facility is designed 
for 12.5 mgd with wet weather fl ow of 
20 mgd with a staff of nine.

Large debris that could damage the 
wastewater pumps is removed from 
the raw wastewater prior to entering 
the pumping station wet well. The 
raw wastewater is then pumped via a 

fi ve-mile forcemain to the wastewater 
treatment facility. 

The wastewater treatment facility consists 
of grit removal, pre-aeration, primary 
clarifi ers, two-stage aeration secondary 
clarifi ers, nitrifi cation aeration effl uent 
clarifi ers fi ltration and ultraviolet disinfection 
prior to discharge to the Shell Rock River. 
The WAS is collected in the aeration units 
is thickened by fl otation thickeners and 
combined with the primary biosolids for 
sludge stabilization. The combined biosolids 
is anaerobically digested, by two primary 
anaerobic digesters two secondary digesters 
dewatered by two rotary drum thickeners 
and stored in two storage tanks until hauled 
for soil conditioner to farmland.

PLANT PROFILE

Albert Lea 
Wastewater Treatment Plant

By Rick Ashling

Design Flow 12.5 MGD

BOD 194 mg/l

TSS 278 mg/l

Ammonia Nitrogen 48 mg/l

Effl uent Limitation

BOD 5 mg/l
TSS 5 mg/l

Ammonia Nitrogen 1.0 mg/l

Process Equipment
Aerated Grit Chambers 2
Pre-aeration Tanks 2
Primary Clarifi ers 2
Secondary Aeration Tanks 4
Secondary Clarifi ers 2
Nitrifi cation Aeration Tanks 4
Nitrifi cation Clarifi ers 2
Effl uent Filters 4
Ultraviolet Disinfection 4
Dissolved Air Flotation 2

Anaerobic Digesters
First Stage 2
Second Stage 2

Boilers 4

Microturbines 4

Rotating Drum Thickeners 2

Biosolids Storage Tanks 2

Infl uent Wastewater Characteristics

The wastewater treatment facility is 
designed to produce an effl uent quality of 
5 mg/l CBOD, 1 mg/l ammonia nitrogen 
and 5 mg/l TSS.

The facility is one of the fi rst in the 
state of Minnesota to install and operate a 
microturbine using methane gas to produce 
120 KW and provide heat recovery. 

CSWEA | Fall 201028 Click HERE to return to Table of Contents

http://www.strand.com


Fall 2010 | CSWEA 29Click HERE to return to Table of Contents

http://www.klmengineering.com
http://www.unisonsolutions.com
http://www.johnmeunier.com
mailto:sales@johnmeunier.com


Scott Trotter has been appointed to 
the Water Environment Federation 
Board of Trustees (BOT).  The Board 

of Trustees is the governing body of WEF 
and holds legal and fi duciary responsibility 
on behalf of WEF and its membership. 
The board is comprised of the four WEF 
presidents, the executive director, the WEF 
treasurer, and 12 appointed trustees.  

Mr. Trotter is a registered professional 
engineer and a board certifi ed specialist 
in water/ wastewater engineering by the 
American Academy of Environmental 
Engineers. Scott is the president of Trotter 
and Associates, Inc. which is a 20-person 
civil and environmental engineering fi rm 
headquartered in St. Charles, Illinois.  

Scott has been an active member of 
WEF and Central States WEA since 1994. 
Within Central States, he has served and 
chaired numerous committees including 
the Technical Program Committee, 
WEFTEC Reception Committee, and 
WEFTEC Local Arrangements Committee 
in 1997, 2002 and 2008. He is also a 
co-founder of the University of Illinois’ 
WEF/AWWA Student Chapter. Scott has 
been a member of the Central States 
WEA Executive Committee since 2004 
and was CSWEA President in 2006-07.
Scott has been one of two CSWEA 
representatives to the Water Environment 
Federation House of Delegates (HOD) 
since 2008. The House of Delegates is 
the deliberative and representational body 
of the federation and advises the BOT on 
matters of Strategic Directions and Public 
Policy Development. While in the House 
of Delegates, Scott worked on several 
committees including the Federation 
Nominating Committee, Federation Audit 
Committee as well as co-chaired the 
HOD WEF/MA Relations Committee, and 
Chaired the HOD Budget Committee. 

Scott Trotter 
WEF Board of Trustees

CSWEA | Fall 201030 Click HERE to return to Table of Contents

http://www.trotterandassociates.com


As I sit on an airplane 
traveling to Houston for a manufacturer 
sales training seminar, I am brainstorming 
on how we can get young professionals 
(YPs) in CSWEA to become more 
active and possibly more importantly 
how we can get our senior members 
to recognize the importance of getting 
their young professionals from their 
organizations to attend CSWEA events. 
We are all familiar and understand the 
importance of sustaining growth within 
our membership and committees along 
with the development and mentoring of 
the younger generation, but then why 
do we struggle to see YPs at CSWEA and 
YP events?

We are facing hard economic times, 
but not less than fi ve years ago we 
were under a historic housing market 
where revenues were up, growth 
was everywhere, and a signifi cant 
amount of WWTPs were engaged in 
various expansion or rehabilitation 
projects. Budgets allowed attendance 
at conferences and seminars, both in 
state and out of state. Unfortunately 
at that time, the YP involvement was 
approximately the same as with the 
current market. With the hardship we face 
these days, we have all experienced that 
budgets are tighter. Therefore, since it is 
cheaper for the consultants and districts to 

send their YPs than their senior members, 
let’s help those budgets along and send 
those YPs. Senior members participate 
since CSWEA as an organization brings 
value to their attendance, therefore 
sending your YPs will continue to bring 
your organization value, just at a cheaper 
cost. I understand that argument will not 
hold, but it was worth a try.

WEF and CSWEA have invested 
signifi cant resources in an attempt to 

bring more activity and opportunity to 
the YPs and students. CSWEA is currently 
developing a YP Leadership Academy, 
but we need your help. The preliminary 
plan is to schedule it the day prior to the 
CSWEA Education Seminar in Madison, 
WI. The topics will include project 
management, challenges within the 
water and wastewater community, team 
building, communication, networking 
opportunities, and a presentation focusing 

Calling on 
our Young 
Professionals 
and Senior 
Members
By Rich Hussey

Fall 2010 | CSWEA 31Click HERE to return to Table of Contents

http://www.bonestroo.com


on the Education Seminar topic that will 
be specifi cally developed for the YPs. We 
plan to make this an annual event with 
new topics and presentations to be held 
in conjunction with the Education Seminar 
theme. We believe this program will 
bring value to the attendees and with a 
discounted package to attend the CSWEA 